A, ﬂ/fﬂf

eries

Your satisfaction is important to us, please let us help!

If you have any questions or concerns during the installation, our support representa-
tives are available to assist you.

Please call: 1-877-769-3765 or Live Chat at www.raptorseries.com

If you have damaged or missing parts please contact the company you purchased the
product from and notify them of the issue right away.

CAUTION: Do not install damaged parts!!!

Raptor Series Truck Accessories| 47703 Fremont Blvd. Fremont, CA 94538 | P:877.769.3765 | F: 877.875.7446 | E: sales@raptorseries.com



707

K/L/ ries

Easy Return/Easy Exchange

Want to return an item or exchange? Not satisfied with purchase?
No problem. We strongly believe in service after the sale and we stand behind our products
and our service to you, our valued customer. There is no problem we can’t solve for you!

ltems that have been installed and/or damaged after receipt, are no longer in new and
ready-to-sell condition and cannot be refunded, replaced or exchanged unless it has a man-
ufacturer defect or was damaged in shipping. In addition, we cannot accept return on items
that are not in the original packaging. ltems returned in poor condition or having parts
missing will not be credited.

Please note: Your request for return or replacement must be initiated within 30 days of
delivery of your merchandise.

Did your order arrive damaged?

Please do not install damaged products. Contact the company you purchased your product
from as soon as possible and notify them of the damages. They will make arrangements
with you to assist with the problem.

Did you order the wrong part or receive the wrong item?

Don’t worry. From time to time human error can result in problems with ordering or ship-
ping. Contact the company you purchased your product from as soon as you notice the
error. Every company has their own policy on returning parts that have been ordered incor-
rectly or shipped incorrectly.

In the event that you need to ship your part back to return/exchange, please ship to the
warehouse below:

CYC Returns Warehouse
2415 Cathy Lane
Jasper, IN 47546

Raptor Series Truck Accessories| 47703 Fremont Blvd. Fremont, CA 94538 | P:877.769.3765 | F: 877.875.7446 | E: sales@raptorseries.com



F VY VYV VW WV V.V VY VNV VY VNV VY WV VN YV VN VY V%V V-V
RSl A T b A ST S S S I S St i i S e
W e A N i i i i i i i A i 4 i A (s AL A A KD AKX AN 2%

= LA £ € S A < AN 5 A < L &t A 2 S I S S L S S SR < e
s =

SSiaEs =220
/ ««..vﬂuﬂl.“" lﬂ.’"MHM“W..

00N
A
N
2]
i
(OGN
X

A
X
i
o
N
£
<

“ — (=

%) ) ) (%] © W_ —

SREE 4 ) o > = © >
== O © © > % (0] O €20 o2 o = =255
e o 3 B8y = =8 Jps5c-Eccs 02 T e
e D ScgiL SEFTE DEQCL OB = 5 s
= SockF >3 S8SCcfF CECLFES* w3RD =
e LY . vaossB0Ds 038802955 ===
u‘uu.'l,W./rA(r: anasmoal =5 (@) Wgt Ina (@) i W
VesaiEs LS BBE =20 EED radssn%nal,me =7
e SO0E20- 07000 ¢ 20528302098 csc ==
e VI OS5 _wocQg> _ ¢ v - mcsmoet e
S S25sRNCDP5C 0S5 sRBcP SR8 85550 L
(o — + s 502 R 2 8RS s CZBa2R580257 =
0K e o — cC .=+ © 9 o = £ n o O o O 4J ==
e - QEE»TVTLOTLET a3 nE20G o502 T+
(e ) ce® So+a w © - c Q5 A5 E ° % w..a =)
e c= C OwsSgog O o A — < .0 >+ C ===
W o0 O 5 S P-ED G- 2 CmSEsmc B E= =7 =
s — POEEET 0220856 5502888 0ETE S £
e e = =] =" = e ~ O =) i =SS
e B okwoeo.thta ERI= s C ¥ = O > =¥Q) =
W= Q = ~ QO = O C =" C Soc Q02w S2
e ™ O sl05504,2c88 TOVETT Lz RESD B
== c@m3IQOEs c@ =B Cuw S © 0o C — O < ===
s =Sg . UCQ0CTLOT =0 BPEQ v N0 o8P ¢ ==
et O~ WCSESHF OO0 . O - £ 5 C o ) w5 =
i ot TegsSE2ERETSCcago toE€8E85E2s83 T -
S3Ee= O T.omgUee wn S 2 O®m® = i) (®) ===
I .= O © o o ) =229
% 0 08 OPES=880c 00 QFEQ0e2222 =
s v c e = S4B E® o O & 2 (o) == ) € s, oK
o= © % 0] o) + 2%
S > ﬂ tom%eSOO.IdmmW ..th,ngm.pdaoah =222
e © = o) = e ) v = = o =3
N v ~ 3 Y€ _-_O0gEEEZ2wgl s S S8 2 9% =2
e Z Vil oEgECcE .. PEEN S em.ndhmm.mr@aw T o
= == @ = =T = =%
== T ¢ ccundc83c,2580° a €982ag5=25%09 =
’ 4 — O e
- Vi £ & 880083558 c009 = © OSSR QLBEubPgE T -3
SSae= ) © =} ) © =) n & C = = e
s L < T 5558058533232 zZ 5§ 2E:.0325FL.0w ==
- z & mF9Wigselo el < 0 O0gE,0E3 000, =
=i — I —_ . T, 3R
s = o 2 N oE5acff 80358 € g JU585EBES2SL =
S =7 c o g= c S ¢ 3£ = c [} © 3= © ==
- M () JYUmt%emNd.lmg < [ I,Wcade.demwcne. %ﬂ,/m...ww../.
.m."n Q Y £ 58278825805 2% 2 2 J905R00395358% =
o c @ O + O CED QDT S %) © ===
sy o (©) S ~“+ n © 35 wv o = = Q + Fie Y
Wiees o < gc2- 35055898 2 8§ $go9godscegegs £
bt P P J + - ] — — — =S
S s = (1) [OBNGINO) m T = cC = b = — m - T+ © @© m D HnWMMMM%.
(e Z B £ £2226uS5T052 b £ S-2B-84sgatgel =
o = i 3 29S5°25&£92%a5 3% = 5 wwmeommotMva T
SEE = o % ®C L uncmoy 1| L cOg09=s350 ==
RS -+ © —_— w0 = Ll + =222
e O E g >Cc®© SO0 VELC g0%% v oQ@ o T s
R _.__I._ .m Y.I%mmaermcﬂwc T Y.Iawohmeodcda e
S e S0 Qe = = 5856 ° ==
e = WL Oowomcxo0Encotald E & OUOwmESTOoOmEsASETC =
e ! >3 > T -5
= - - =

e T

T e I = U = T S T T T (= = D = = T T e T e U 2= = I = I £ T = Ty = T = T 2 s (===

s T I B H L O I ¥ TR 5 v e ® EME g & ® 2 o & Y B B e
U R BRI B R U R U R R U R R U R R U R e
S50 T B T QOO DA A AN B DA A P P i S T S M M S P A T By A M S T B A M T S M o o s
/.”"m.mwlo“uuonn.u.,m....»wouuuom‘u.wﬂ.w'wo.v&.u.u,m.woww‘n.ouu“."m.w'uo.noon.u.w".m»uw.u.&h&.wow%n.ou.m.”m.n&o.v%»N.u.vm'o%nfnom’w”.wow%?u.m.w.n.w'w%n.&sm.wvm&%n.onh.”.vm'w%nooé...u.vm.oo.no\.u.w.n.wol.u..ém‘».wmoo%uo‘&.».».m%%no\.s.u.n.'»oo.u. A3 s»..w.w.'ul.. e S N s, ! e é‘“ﬁo’c X% é.....“.'o/o%. &‘"w....'o oo &.?...oo XA ..c\\\wm.u“.‘,\

=

NS =\ S = e =

=7 == ==

== ===




Rev 1

6. Place the Step Bar and Rubber Gaskets onto the Brackets.
Each Step Bar is marked Driver and Passenger.

7. Install the Step Bar onto each Bracket using two (2) M10 X STEP BAR
30MM Button Head Bolts, two (2) M10 Lock Washers and two
(2) M10 Flat Washers.

Tighten until the split lock washer is flat against bracket and
snug. DO NOT over tighten and strip the threaded insert in RUBBER
the tube. GASKET

Repeat these steps for passenger side installation. When all

hardware is in place, everything must be tightened. See Page 1 MI10 FLAT
for Torque Specifications. WASHER _ |
M10 LOCK

@ M10 BUTTON ——éé

HEAD BOLT

RUBBER
GASKET

1503-0639, 1503-0639B 3



Rev 1

@ PLASTIC 2. Existing mounting studs are located on the interior wall of
WASHER the rocker panel. These mounting studs will be used for the
/Q’ following instruction.
Q
/,/ 3. *IMPORTANT* Place plastic washers over each mounting
§1 Pt - Q stud to prevent corrosion caused by aluminum to steel
| ,/\\/ - - contact.
e

PLASTIC

~
4 ' | | \ // // m
. On the driver side of the vehicle, P N

align the Front, Center and Rear

PLASTIC
brackets as shown.

the rocker panel. Fasten by using three (3) M8 Flat Washers, \L‘
three (3) M8 Lock Washers and three (3) M8 Hex Head Nuts
per bracket.

5. Position each bracket onto the existing mountng

2 1503-0639, 1503-0639B



1503-0639, 1503-0639B

4" OVAL CURVED BAR

”

Rev 1

- /Series

Components: Hardware:
. Driver Shae A=A M10 x 30mm Button
Step Bar Bracket
Head Bolt
Qty 1 Qty 3 Qty 12
ol

M10 Flat Washers

Passenger Side Passenger Side

& Yo%

Step Bar Bracket Qty 12
z Qty 1 Qty 3 S
M10 Lock Washers
Qty 12
Rubber
Gasket Plastic Washers
Qty 6 Qty 18

M8 Hex Head Nut
Qty 18

M8 Flat Washers
Qty 18

M8 Lock Washers
Qty 18

Tools Required:

2

TORQUE
WRENCH 13MM SOCKET  6MM HEX BIT

&)

RATCHET

Torque Specifications:

For Rocker Panel Mount Installations
M8 through M12 bolts and nuts are set to 15-20 ft Ibs.

Note: When installing the brackets and bars, all hardware must be left loose until all the items are attached.

1. Remove all contents from the
package and check stainless steel
tubes for any damage. Also, verify
that all components and hardware
listed above are included before you
begin installation.

Begin on driver side of vehicle.

THE FRONT, CENTER

& REAR BRACKET

N @ STEP BAR FLANGE CUP
N2> *——FACING REARWARD

1 1503-0639, 1503-0639B



